



SGS United Kingdom Ltd.

Consumer Products Division

Gaw House
Alperton Lane
Alperton
Wembley
HA0 1WU
Tel: 020 8998 2171
Fax: 020 8997 9723

BUTE FABRICS LTD
4 BARONE ROAD, ROTHESAY
ISLE OF BUTE
SCOTLAND, PA20 0DP

Attn: ARCHIE McCABE



Report No. TX 27309/MG/01

Date : 02 February 2001

Page 1/1

Your Ref. : TEST NO: 2471

TEST REPORT ON SUBMITTED SAMPLE RECEIVED ON 16 JANUARY 2001

FABRIC NO: CF 733/FRENCH NAVY 120 BATCH: 13352/12

Note: SGS can take no responsibility for the accuracy of the references /descriptions supplied by the client.

TEST SCHEDULE:

The sample was tested as supplied to BS 5867 'Specification for Fabrics for Curtains and Drapes' Part 2 flammability requirements.

The sample was tested, after water soak to BS 5651 and 6 dry cleans, to BS 5867 'Specification for Fabrics for Curtains and Drapes' Part 2 flammability requirements.

The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

BS 5867 Part 2 (Type B Performance Test)

Test method BS 5438 Test 2, using 15 second flame application time

Table with 7 columns: Description, Length Specimens (1, 2, 3), Width Specimens (1, 2, 3). Rows include: Hole formed to horizontal or vertical edge, Lowest boundary of flame to horizontal or vertical edge, Separation of flaming debris.

Remarks

The test specimen supplied satisfies the requirements of BS 5867 Part 2 Type B performance level.

Martin Gall

Reporting Officer: Martin Gall

Countersigned by:

K C De Souza

Enquiries relating to the content of this report to be directed to the Reporting Officer